
The California Regional Water Quality Control Board (RWQCB), Los Angeles Region (Regional 
Board), finds: 

I 
STATE OF CALIFORNIA 1 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 

1 .  
LOS ANGELES REGION 

ORDER NO. 96-043 

1. The City of Simi Valley (hereinafter the Discharger), formerly known as Simi Valley 
County Sanitation District, discharges treated municipal and industrial wastewater from 
the Water Quality Control Facility (WQCF) under Waste Discharge Requirements 

' 
contained in Order No. 89-092 (NPDES No. CA0055221), adopted by this Regional Board 
on September 25, 1989. 

NPDES NO. CA0055221 

WASTE DISCHARGE REQUIREMENTS 
FOR I 

CITY OF SlMl VALLEY 

The Discharger has filed a Report of Waste Discharge (ROWD) and has applied for 
renewal of its Waste Discharge Requirements and National Pollutant Discharge 
Elimination System (NPDES) Permit. 

i 

The WQCF, located at 600 West Los Angeles Avenue, Simi Valley is a tertiary 
wastewater treatment plant with a design capacity of 12.5 million gallons per day (mgd). 
Treatment consists of aerated grit removal, primary sedimentation, flow equalization, 
activated sludge biological treatment, secondary sedimentation, dual media filtration, 
chlorination and dechlorinatian. Primary sludge is anaernhica!!y digested and waste 
activated sludge is thickened and aerobically digested. Sewage solids separated from 
the wastewater are disposed of at the Simi Valley Landfill or the Yacima Compost 
Company, in Buttonwillow California. 

Figures 1 and 2 show the location of the plant and the schematic of wastewater flow. 

(Water Quality Control Facility) I 

,.4. The WQCF discharges tertiary treated municipal and industrial wastewater into the Arroyo 
Simi, through Discharge Serial No. 001 (Latitude 34" 16' 56") Longitude 11 8" 48' 44"). 
Over seventy-five percent of the total flow of Arroyo Simi originates from WQCF. Arroyo 
Simi is tributary to Calleguas Creek, a water of the United States, above the estuary, and 

I 
is part of the Calleguas Creek Watershed Management Area. 

During dry weather, the effluent percolates to ground water within a short distance from 
the outfall. During wet weather (or rainy periods), the effluent may flow to Calleguas 
Creek via Arroyo Las Posas. 

May 29, 1996 
Revised: June 10, 1996 



-- 

4 

I 

The City of Simi Valley, Water Quality Control Facility NPDES No. CA0055221 
Order No. 96-043 

5. On August 19, 19q5, the City of Simi Valley approved the "Sewerage Master Plan 
Upgrade and Preliminary Design and Engineering Expansion of  the Simi Valley Water 
Quality Control Plant". This four stage upgrade and expansion program would increase 
the plant capacity to 17.5 MGD by the year 2012. However, due to the slow growth 
initiative, the City does not plan to increase the existing design capacity. 

6. The ROWD characterizes the 1994 discharge as follows: 

Annual Lowest Highest 
Constituent Unit Average Monthly Ava. Monthly Avg. 

Flow mgd 9.4 8.7 10.4 
PH pH units ---- 6.6 7.8 
Temperature O F 72 67 76 
BOD, (20 "C) mg/L 3.5 2.2 . 10.7 
Total dissolved solids mg/L 743 701 802 
Suspended solids mg/L 2.6 1.8 3.6 
Settleable solids m L/L ~ 0 . 1  ~ 0 .  I ~ 0 .  1 

7. The U.S. Environmental Protection Agency (USEPA) and the Regional Board have 
classified this discharge as a major discharge. 

A portion of the treated effluent is reclaimed for landscape irrigation and is regulated 
under separate Waste Discharge Requirements (Order No. 87-46), adopted by this Board 
on May 5, 1987. 

I 
I 

9. The Board adopted a revised Water Quality Control Plan (Basin Plan) for the Coastal 
Watersheds of Los Angeles and Ventura Counties on June 13, 1994. The Basin Plan 
contains beneficial uses and water'quality objectives for the Arroyo Simi and other , 

tributaries of Calleguas Creek and for the South Las Posas and North Las Posas ground 
water hasins. 

~ 
I 

10. The beneficial uses of the receiving surface waters are:. 
% I 

Arroyo Simi - Hydro Unit 403.62 , 
I 

- potential: municipal and domestic supply; I I 

- existing: industrial process supply, ground water recharge, freshwater I 

replenishment, contact and non-contact water recreation, warm freshwater > -~ 

habitat, wildlife habitat, and preservation of  rare, threatened or 
endangered species; 

Arroyo Las Posas - Hydro Unit 403.62 
- potential: municipal and domestic supply, inaustrial process supply, industrial service 

supply, agricultural supply, cold freshwater habitat; 
- existing: ground water recharge, freshwater replenishment, contact and non-contact 

water recreation, warm freshwater habitat, and wildlife habitat; 



The City of Simi Valley, Water Quality Control Facility NPDES No. CA0055221 , 
Order No. 96-043 i 

and during wet weather flow: 
Calleguas Creek - Hydro Unit 403.12 
- potential: municipal and domestic supply; 
- existing: industrial service supply, industrial process supply, agricultural supply, I 

ground water recharge, contact and non-contact water recreation, warm 
freshwater habitat, and wildlife habitat; 

Calleguas Creek - Hydro Unit 403.1 1 
- potential: municipal and domestic supply; 
- existing: agricultural supply, groundwater recharge, freshwater replenishment, 

contact and non-contact water recreation, warm freshwater habitat, cold 
freshwater habitat, wildlife habitat, rare, threatened or endangered 

I 
species, and wetland habitat; 1 

Calleguas Creek Estuary - Hydro Unit 403.1 1 
- potential: navigation, water contact recreation; 
- existing: non-contact water recreation, commercial and sport fishing, estuarine I 

habitat, wildlife habitat, rare, threatened or endangered species, migration 1 

of aquatic organisms, spawning, reproduction, and/or early development, 
and wetland habitat. 

I 
I 

Mugu Lagoon - Hydro Unit 403.1 1 I 

- potential: water contact recreation; 
- existing: navigation, non-contact water recreation, commercial and sport fishing, 

estuarine habitat, marine habitat, preservation of biological habitats, 
wildlife habitat, rare, threatened or endangered species, migration of I 

aquatic organisms, spawning, reproduction, and/or early development, 
shellfish harvesting, and wetland habitat. ~ 

The beneficial uses of the groundwaters are: 

Las Posas Valley (North and South Las Posas Basins) - DWR Basin No. 4-8 
- existing: municipal and domestic supply, industrial service supply, industrial process 

supply, and agricultural supply. 
I 

11. Some of the beneficial uses listed in this Order may or may not be applicable to the 
reach or reaches under which this permit is issued. Regional Board staff are working I 

with the Discharger to clarify the applicability of some of the beneficial uses, including 
ground water recharge (and its associated beneficial use of municipal and domestic I ~ 
supply), freshwater replenishment, contact and nonicontact water recreation, and warm I 

freshwater habitat. 

12. The 1996 State Water Resources Control Board's (SWRCB) Water Quality Assessment 
(WQA) identified the water quality conditions of water bodies in the state. Within the 
Calleguas Creek Watershed the following water bodies are classified as impaired 
waterbodies: Mugu Lagoon, tributaries from duck ponds to Mugu lagoon, Calleguas 
Creek (Estuary to Arroyo Las Posas), Revolon Slough and Beardsley Channel~Wash, 



The City of Simi Valley, Water Quality Control Facility NPDES No. CA0055221 
Order No. 96-043 

Conejo Creek1 Arroyo Conejo North Fork, Arroyo Las Posas, and Arroyo Simi. Impaired 
waters do not support beneficial uses. 

Water quality problems associated with this watershed are: sedimentation, pesticides, 
nitrogen, nitrate and nitrite, algae, total dissolved solids (TDS), chloride, sulfate, 
ammonia, metals, and organic chemicals. Known andlor suspected pollution sources 
include: urban and agricultural runoff, septic tanks, abandoned wells, seawater intrusion, 
mining operations, and storm water. 

13. During 1995, chloride concentrations of the final treated effluent ranged from 104 mg/L 